
  
 
 

WEST VALLEY WATER DISTRICT 
855 W. Base Line Road Rialto, CA 

PH: (909) 875-1804   FAX: (909) 875-1849 
 

ENGINEERING, OPERATIONS AND PLANNING COMMITTEE MEETING 
AGENDA 

  
WEDNESDAY, MARCH 11, 2020 - 6:00 PM 

 
BOARD OF DIRECTORS 
 

Greg Young, Director 
Kyle Crowther, Vice President 

NOTICE IS HEREBY GIVEN that West Valley Water District has called a meeting of the 
Engineering and Planning Committee to meet in the Administrative Conference Room, 855 W. Base 
Line Road, Rialto, CA 92376. 

 

1. CONVENE MEETING 

2. PUBLIC PARTICIPATION 

The public may address the Board on matters within its jurisdiction.  Speakers are requested to keep their comments to 
no more than three (3) minutes.  However, the Board of Directors is prohibited by State Law to take action on items 
[...]
interfaced with multiple communication 
technologies (internet, low frequency radio, and 
broadband radio). 

• Worked closely with engineering to design and 
construct various projects utilizing in-house 
resources. Projects included CEQA, FEMA grant 
funds, Prop 84 funds, and SRF funds. 

3.b.a

Packet Pg. 48



 

Hector Ruiz, PE 

Page 2 

• Successfully led the procurement of FEMA funds for 
projects totaling over $3M. The projects involved 
complex environmental constraints and construction 
within creeks, streambeds, and public and private 
properties. Negotiated the procurement of 3 public 
and three private easements for the FEMA funded 
sections. 

Project Management and Engineering 
Experience 
Over the span of approximately 18 years, Hector has 
managed several water and wastewater projects, and led 
project teams with staff ranging from 2 to up to 50+ people 
and projects that ranged from $25,000 to over $1 million 
in consulting fees. Hector’s Project Management and 
engineering experience includes: 
• Design/Build Experience. Lead project and process 

engineer for $10 million Design Build improvements 
to various wastewater and recycled water facilities. 
As the prime contractor, worked directly with the 
mechanical, electrical, and controls subcontractors, 
and vendors in construction of the various plant 
upgrades and improvements. 

• Water Treatment Projects. Design Engineering and 
Operations of a groundwater treatment facility 
including pilot and full-scale operation, testing, and 
maintenance of various unit treatment process 
including ozone, conventional treatment technologies, 
dissolved air flotation, GAC, and membranes.  

• Recycled Water Treatment Projects. Master planning 
and evaluation for the expansion of water reclamation 
facilities, including facilities with reverses osmosis, 
lime saturation for pH control, concentrate disposal, 
and micro-filtration of secondary effluent. 

• Wastewater Treatment Projects. Project management 
and engineering for the design, and construction of 
water treatment, wastewater treatment, and water 
recycling facilities ranging up to 15 MGD. Performed 
various design/construction management services for 
upgrades, expansions, and rehabilitation projects to 
wastewater facilities in Southern California and 
Arizona. Projects included rehabilitation and 
expansion of unit treatment facilities and pump 
stations. Various plant improvements included 
conversion of reactors to flow through activated 
sludge systems with nitrogen removal, and increasing 
treatment and hydraulic capacity. 

• Sewer System Projects. Project management and 
engineering for the design and rehabilitation of major 
sewer gravity trunk lines and force mains, including 
use of HDPE pipe. Trunk line sizes ranged from 16-
inch to 27-inch diameter. Rehabilitation projects for 
gravity sewer mains ranging from 14-inch through 22-
inches and force mains of up to 12-inches. 
Rehabilitation technology included HDPE force main 

designs, bridge crossings, and creek crossings 
requiring significant permitting and approval by 
various local, state, and federal agencies.  

Operations Management Experience  
Over the span of approximately 18 years, Hector has 
worked on projects that involved hands on operation of 
facilities at a pilot scale and full scale level. Hector’s 
operation’s experience includes: 
Operations Engineer – Groundwater Treatment Facility, 
Orange County, CA  
Design Engineer and Operations lead for year-long 
operation of groundwater treatment facility that evaluated 
pilot and full-scale operation, testing, and maintenance of 
various unit treatment process including ozone, 
conventional treatment technologies, dissolved air 
flotation, GAC, and membranes, and ion-exchange resins.  
Results from the project were used to construct a full-
scale groundwater treatment facility utilizing nano-filtration 
membranes. 
Project Manager and Operations Engineer – Groundwater 
Treatment Facility, Orange County, CA  
Prepared design criteria for increasing the operational 
efficiency of groundwater treatment facility. Scope of 
service included the collection and treatment of 
concentrate produced and being disposed with 
membranes. The treated concentrate was blended with 
the main facility’s product water and the “new” brine was 
disposed of to the sewer. The project increased well 
production while decreasing discharge of flows to the 
sewer resulting in significant costs savings. 
Prepared test protocols and trained agency water 
treatment plant operators in the proper evaluation, 
cleaning, loading and unloading of ultra-filtration 
membranes at a full-scale treatment facility. Evaluation 
included development of standard operating procedures 
(SOP) and training video for use by the agency’s 
operators.  
Project Engineer - Advanced Water Recycling Treatment 
Plant Upgrades and Improvements, El Segundo, CA.  
Master planning and evaluation for the expansion of water 
reclamation facilities, including facilities with reverses 
osmosis, lime saturation for pH control, concentrate 
disposal, and micro-filtration of secondary effluent. 
Completed design, construction management, and startup 
of lime saturation for control of hardness and calcium 
carbonate buildup at injection wells.  

3.b.a

Packet Pg. 49



 Chris Hertle 
Blue Ribbon Panel Chair 

Page 1 

Qualified: Bachelor of Engineering, Chemical (Hons), Master of Philosophy, Environmental 
and Biological Sciences, Adjunct Professor – Advanced Water Management Centre - University 
of Queensland  
Connected: Fellow, International Water Association; Fellow, Engineers Australia; Member of 
Research Advisory Committee –Australian Water recycling Centre of excellence; Member 
American Water work Association; Member WateReuse; Member, Australian Water 
Association; Member, Water Environment Federation, Member, International Desalination 
Association. 
Registrations: CA#CH6292 Issued September 2007, Expires December 2019 
Years with GHD: 26 | Home Office Location: Irvine, CA 
Professional Summary: Chris is a Chemical Engineer with over 35 years’ experience in 

municipal and industrial water, wastewater and solid waste management, particularly with innovative solutions for resource 
recovery schemes that recovery water, carbon and nutrients. This has including media and membrane filtration, ion 
exchange and advanced oxidation systems This has covered investigations, pilot plants, design, specification, tendering, 
installation, commissioning and operations. Chris has been involved in numerous water reuse schemes and projects 
including the Western Corridor Recycled Water Scheme, the first membrane bioreactor in Australia and the world’s first 
water recycling facility in a brewery at Fosters. Chris has a passion for challenging designs and coming up with alternative 
approaches that are cost effective. Chris has written more than 40 technical publications in the water and wastewater field. 

 

 
Project manager | Mt Crosby and North Pine 
WTPs Alum Sludge management strategy | 
Brisbane, Australia 
Study manager for alum sludge residue management at 
the 3 largest water treatment plants in Brisbane. 
Process engineer | Glenmore WTP | 
Rockhampton, Australia 
Study manager for Glenmore WTP capacity and quality 
assessment. Recommendations included on-line 
monitoring of raw water to control coagulant dosage 
automatically, replacement of the lime slaking system, 
implementation of a filter to waste and clean out of the 
sludge lagoons. 
Process engineer | Glenmore WTP | 
Rockhampton, Australia 
Study manager filter to waste study. Utilised particle 
counting technology to implement a filter to waste strategy 
for the dual media after backwash. The outcome was 
more reliable turbidity for filtered water through the whole 
filtration cycle. 
Process engineer | Molendinar WTP | Gold 
Coast, Australia 
Study manager for Molendinar WTP chlorine disinfection 
assessment. Comparison of alternative chlorination 
options. Compared existing chlorine gas dosing to sodium 
hypochlorite and onsite hypo production. The preferred 
alternative was to change to NaOCl dosing using 
delivered product. 
 

Process engineer | Molendinar WTP | Gold 
Coast, Australia 
Study manager filter to waste study. Utilised particle 
counting technology to implement a filter to waste strategy 
for the dual media after backwash. The outcome was 
more reliable turbidity for filtered water through the whole 
filtration cycle. 
Process Design | Western Corridor Recycled 
Water Scheme I Brisbane, Australia 
Process team lead for GHD in developing the concept for 
the WCRWS. This lead to the construction of a $2.4 billion 
scheme providing 60mgd of purified recycled water from 3 
AWRFs to South East Queensland power stations, 
industry, agriculture, and Wivenhoe dam system. 
Project Director, The Smiths Snack Food 
Company | Brisbane, Australia 
Concept Design and Tender Phase Services, Treated 
Wastewater. Concept design and tender phase services 
of water management plant for The Smiths Snackfood 
Company. Allows recycle of treated wastewater for non- 
product contact uses (anaerobic, aerobic treatment 
followed by membrane filtration and reverse osmosis). 
 
Design Manager, Lion Nathan XXXX Milton 
Brewery | Brisbane, Australia 
Concept design and project management of the design 
and construct of water management plant for Lion Nathan 
XXXX Milton brewery. Allows recycle of treated 
wastewater for non- product contact uses (anaerobic, 
aerobic treatment followed by membrane filtration, reverse 
osmosis, UV and chlorine dioxide disinfection). 

3.b.a

Packet Pg. 50



 

Chris Hertle  

Page 2 

Process Design Carlton & United Breweries | 
Yatala, Australia 
Concept design of water management plant for Carlton & 
United Breweries Yatala brewery. Allows recycle of 
treated wastewater for non- product contact uses 
(anaerobic, aerobic treatment followed by DAF, 
membrane filtration, reverse osmosis and chlorine 
disinfection). 
Project director, peer review, Pacific 
Beverages | Warnervale, Australia 
Concept Design and Tender Phase Services.  
Concept design and tender phase services of water 
management plant for Pacific Beverages (CCA, 
SABMiller) Warnervale brewery. Allows recycle of treated 
wastewater for non- product contact uses (anaerobic, 
aerobic treatment followed by MBR and reverse osmosis). 
Project Director, Australian Country Choice | 
Brisbane, Australia 
Abattoir recycled water assessment –Assessed options 
for treatment and recycle of treated effluent for reuse on 
site in excluding processing area. 

Process engineer, JBS Swift | Brisbane 
Assessed option and prepared concept design for treating 
wastewater at abattoir to allow total recycle into the works 
at large beef abattoir in SE Queensland. Including 
HACCAP & risk assessment. 

Lead Process design, Confidential | China 
Conducted options study, concept design and 
specification of preferred option to treat wastewater from 
large barn style dairies in China. The plant has to achieve 
very low levels of COD and nutrients. Plant includes sand 
removal, fine screening, high rate anaerobic treatment 
Anaerobic flotation reactor, activated sludge. Anammox 
and Fenton’s reagent. 

Coal Seam Gas Water management Training 
Prepared and delivered over 10 papers and technical 
training courses in Australia and overseas on water and 
salt management in the coal seam gas sector. 
Coal Seam Gas Salt Management 
Conducted extensive review of options for salt 
management in the coal seam gas sector including brine 
concentration, crystallisation and selective salt recovery. 
Options Assessment Brine management, Coal 
Seam Gas QLD Australia 
Review of options for management of brine from coal 
seam gas .associated water reverse osmosis plant. 
Options included enhanced wind evaporation, batch 
operated RO to increase recovery, thermal systems (brine 
evaporators and crystallisers), recovery of commodity 
chemicals (soda ash, hydrochloric acid). 

Wastewater Treatment and Disposal Options, 
Paper Plant Swanbank, Australia 
Process review of treatment and disposal options for 
wastewater from the proposed Swanbank Paper plant. 
Options involved the reuse of water from the Bundamba 
Sewage Treatment Plant and development of a Zero 
Liquid Discharge option. 

Study of Water Use and Wastewater 
Production,CSBP Wesfarmers, WA Australia 
Detailed study of water use and wastewater production 
from a fully integrated chemical and fertiliser 
manufacturing facility. Design of reuse and treatment 
options to aim for zero discharge of heavy metals and 
nutrients. 

3.b.a

Packet Pg. 51



 Mark Donovan, PE 
Treatment Evaluations & 30% Design Documentation  

Process Lead 

Page 1 

Qualified: MS, Engineering (Chemical), California State University, Long Beach, California,  
BS, Chemical Engineering, University of New Hampshire, Durham, New Hampshire  
Connected: Member – American Institute of Chemical Engineers, American Membrane 
Technology Association, WateReuse Association 
PE Chemical CA (Issued: September 21, 2007; Expiration Date: December 31, 2021) 
PE Civil HI (Issued: December 10, 2013; Expiration Date: April 30, 2020) 
Years with GHD: 7 | Home Office Location: Irvine 
Professional Summary: Mark is a Senior Process Engineer with over 20 years of 
experience in membrane-based water treatment system process design. Mark has provided full 
scale system design, operations support, and treatment process improvement/optimization 

services to municipal and industrial water treatment facilities worldwide. Furthermore, Mark is very well versed in the Owner 
Engineer role for collaborative, Alternative Delivery water projects, serving this role in several prominent projects in 
Southern California. Mark’s unique blend of detailed design and Owner’s Engineer experience makes him ideal for this role.  

 

 
Senior Process Engineer - Owner Engineer for 
GRIP AWTF Water Replenishment District of 
Southern California, Lakewood, CA  
Senior Process/Membrane Engineer on Owner’s 
Engineer team for the Water Replenishment District of 
Southern California’s (WRD’s) GRIP Advanced Water 
Treatment Facility (AWTF), delivered under a 
Progressive Design Build contract. The AWTF, with an 
initial capacity of 12 mgd and a maximum capacity of 
approximately 25 mgd, will treat tertiary effluent from the 
LACSD using ultrafiltration (UF) and reverse osmosis 
(RO) followed by ultraviolet advanced oxidation 
(UVAOP). As the Owner Engineer for the project, GHD 
prepared all contract and engineering documents for the 
selection of the Design-Build (DB) Entity, performed 
design review, and is currently overseeing the 
commissioning process. 
Program Manager – Senior Process Engineer 
Doheny Desalination Project, South Coast 
Water District | Dana Point, CA  
GHD is currently the Program Manager/Owner’s 
Engineer for South Coast Water District for this 5 -15 
mgd ocean desalination project. GHD’s role for the current 
planning stages of the project includes preparation of the 
Preliminary Design, managing and preparing the 
Environmental Impact Report and numerous supporting 
technical studies, managing the Permitting process, 
evaluation of Project Delivery Methods including 
development of the financial model and Value for Money 
Analysis, and managing the Public Outreach process. 
Once the project moves into the Design Build Operate 
Maintain execution phase, GHD will prepare bid 
documents, and perform CM and OE duties on behalf of 
the District. 
 

Senior Process Engineer 
Seawater Desalination Plant, Poseidon 
Resources | Carlsbad, CA 
GHD performed the Owner’s Engineer role for the 50 
million gallons per day seawater reverse osmosis 
desalination facility delivered under an EPC/Alternative 
Delivery contract. Provided technical review of all aspects 
of the seawater desalination plant process design. 
Coordinated and provided technical support for obtaining 
[...]
PE Mechanical CA (Issued: June 27, 2014; Expiration Date: September 30, 2020)  
PE Mechanical and Fire Protection DE (Expiration Date: September 30, 2020) 
Years with GHD: 3 | Home Office Location: Emeryville 
Professional Summary: With over 18 years of experience, Erel has successfully managed teams and supervised 
complex fire protection engineering projects specializing in identifying critical project issues and implementing innovative 
solutions. Erel brings a unique blend of building and fire code consulting including fire protection/alarm systems design, 
egress plans, engineering judgements, alternate means and methods, smoke control design and commissioning, fire 
modeling and performance based design with services ranging from the early stages of design to final construction period. 
Erel has worked on several Court Buildings and is has a good record track with design approvals at the Office of the 
California State Fire Marshal. 

 
 

 
 

Project Manager/Senior FPE 
Former Fort Ord Ground Water Treatment Plant 
| Marina, CA  
Project Manager responsible for providing fire protection 
engineering design services to the new groundwater 
cleanup operations plant. Services included planning 
sessions, hydrant flow tests, detailed fire sprinkler design, 
approval by U.S. Army Corps of Engineers, review of 
water supply options, and response to RFIs. 
Project Manager/Senior FPE 
Port of San Francisco | San Francisco, CA  
Project Manager/Senior Fire Protection Engineer 
responsible for providing fire protection engineering and 
code consulting services to the Port of San Francisco. 
Services included design of fire sprinkler and standpipe 
systems for Pier 19, Pier 23, Pier 28, Pier 33, and Pier 50 
development of code approach letters for multiple piers 
based on occupancy types and space usage, and 
presentations to Port officials and Fire Marshal. 
Project Manager/Senior Consultant 
San Francisco International Airport (SFO) 
Terminal 3 West Renovation | San Francisco, 
CA 
Project Manager/Senior Consultant responsible for 
providing fire protection engineering and code consulting 
services for the $500 Million, design-build, project 
scheduled to be completed in 2022. Services includes 
leading code meetings during planning phase, delivering 
Fire Protection/Life Safety Code Approach reports and 

egress plans for the different phases/stages, construction 
support for enabling projects, site surveys to review and 
assess existing conditions, and developing and presenting 
to the BICE and SFFD. 
Project Manager  
Santa Clara County Valley Medical Center 
(SCCVMC) | San Jose, CA  
Project Manager responsible for providing fire protection 
engineering and code consulting services for a 574 bed 
hospital. Services included on-going engineering and 
consulting services, fire protection systems design, fire 
alarm design reviews, life safety surveys, discussions with 
Office of Statewide Health Planning and Development 
(OSHPD) and Santa Clara County Fire Marshal, testing 
and commission, and preparation of life safety plans. 
Project Manager/Senior FPE 
California Franchise Tax Board Campus | 
Sacramento, CA  
Project Manager/Senior Fire Protection Engineer 
responsible for providing fire protection engineering 
services for the Fire Sprinkler and Fire alarm Systems 
upgrades as part of the California Department of General 
Services (DGS) Facilities Management Division (FMD) 
Deferred Maintenance Construction Program. Services 
include: Assessment of existing fire alarm systems and 
network, design of new fire alarm network and 
workstations, assessing sprinkler deficiencies, developing 
design documents, cost estimate, and providing 
construction administration services. 

3.b.a

Packet Pg. 64



 

Erel Betser, PE 

Page 2 

Project Manager/Senior FPE 
Elihu M. Harris State Building | Oakland, CA  
Project Manager/Senior Fire Protection Engineer 
responsible for performing fire protection systems due 
diligence survey and recommendation as part of the 
California Department of General Services (DGS) 
Facilities Maintenance Division (FMS) Deferred 
Maintenance construction Program. Provides fire 
protection engineering and code consulting services for 
the 22-story, high-rise, building. Services include: Fire 
Protection systems assessment, sprinkler coverage and 
protection, fire pump room evaluation, and developing and 
presenting to the Authority Having Jurisdiction (CSFM). 
Project Manager/Senior Consultant 
San Francisco International Airport (SFO) 
Terminal 1 Redevelopment | San Francisco, CA 
Project Manager/Senior Consultant responsible for 
providing fire protection engineering and code consulting 
services for the $2.4 Billion, design-build, project 
scheduled to be completed in 2024. Services included 
leading code meetings, delivering Fire Protection/Life 
Safety Code Approach reports and egress plans for the 
different phases/stages, construction support for enabling 
projects, site surveys to review and assess existing 
conditions, and developing and presenting to the local 
Authority Having Jurisdiction (BICE and SFFD) creative 
solutions to address existing non-conforming conditions. 
Project Manager/Senior FPE 
Shasta County, New Redding Courthouse | 
Redding, CA 
Project Manager/Senior Fire Protection Engineer 
responsible for providing fire protection engineering and 
code consulting services for the new 165,000 SF, high-
rise, courthouse building consist of 14 courtrooms. 
Services provided from the Schematic Design Phase 
through Bidding and included design of fire sprinkler and 
fire alarm systems, smoke control analysis and design, 
egress plans, building and fire codes analysis report, 
drawing review, developing alternate means and methods 
and presentations to the California State Fire Marshal 
(CSFM). 
Senior FPE 
Operational Readiness Training Complex | Fort 
Hunter Liggett, CA 
Senior Fire Protection Engineer responsible for providing 
fire protection review and design of fire sprinkler systems 
at the new complex that will consist of three barracks to 
accommodate over 800 soldiers, a battalion headquarters 
building, a company headquarters building, dining facility 
and vehicle maintenance facility. Services included 
detailed fire sprinkler design, approval by U.S. Army 
Corps of Engineers, and review of water supply options. 

Project Manager/Senior FPE 
Alameda County, East County Hall of Justice | 
Dublin, CA 
Project Manager/Senior Consultant responsible for 
providing fire protection engineering and code consulting 
services for a new 146,000 SF complex which includes a 
courthouse tower and county office building. Services 
included building and fire codes analysis report, smoke 
control design for windowless portion of the building 
(Central holding), drawing review, Engineering 
Judgements preparation and reviews, developing 
alternate means and methods and presentations to the 
State of California Fire Marshal. 
Project Manager/Senior Consultant 
New Yolo County Courthouse | Woodland, CA 
Project Manager/Senior Fire Protection Engineer 
responsible for providing fire protection engineering and 
code consulting services for the new 163,000 SF building 
comprised of 14 courtrooms and 415 parking spaces. 
Services included building and fire codes analysis report, 
fire modeling and performance based design approach for 
Central holding facility and accessibility consulting 
services. 
Senior Fire Protection Engineer  
California Pacific Medical Center, Cathedral 
Hill hospital | San Francisco, CA 
Fire Protection Engineer responsible for providing fire 
protection consulting services for a new 700,000 SF 
hospital. Services included the development of a fire 
protection code approach to allow the placement of oil fuel 
at the basement level of the hospital, this approach was 
presented and approved by OSHPD. 
Project Manager/Senior FPE  
University of California Davis Chemistry and 
Chemistry Annex Buildings Safety 
Improvements | Davis, CA 
Project Manager/Senior Fire Protection Engineer 
responsible for providing fire protection design and code 
consulting services for the two existing chemistry 
department, non-sprinklered, buildings. Services included 
the design of new fire protection systems (sprinkler, 
standpipe, fire pump), reviewed of existing conditions, and 
developed plans for the installation of sprinkler system in 
existing building. 
Project Manager/Senior FPE 
Stanford, McMurtry Building for the Arts | 
Stanford, CA 
Project Manager/Senior Fire Protection Engineer 
responsible for providing fire protection engineering code 
consulting services for the new 96,000 SF interdisciplinary 
hub for the arts. Services included drawing reviews, code 
approach reports, developing alternate means and 
methods of construction request, review of design details 
and preparation of engineering judgements. 

3.b.a

Packet Pg. 65



Devin Brady  
CAD/BIMM 

Page 1 

Qualified: A.S Computer Aided Drafting 
Professional Summary: Senior CAD designer proficient in Civil 3D, InfraWorks, ReCap and 
the other various Autodesk products for Infrastructure projects. Always looking to expand 
knowledge and experience in new and rising technologies, innovative alternative design 
approaches. I'm outgoing and enthusiastic person who loves troubleshooting and enjoy new and 
challenging projects. 

 
 

Design Coordinator & BIM Management 
Rialto Bioenergy Facility | Anaergia | Rialto, CA  
Devin advises engineer & drafter with all designs of the 
project along with doing clash detection between the 
different disciplines on the project through the design build 
process. Coordinated drafter packages for permitting on 
the project. 
 
 
 
 

3.b.a

Packet Pg. 66



Michael Chapman 
Blue Ribbon Panal / Conventional Treatment 

Page 1 

Qualified: Bachelor of Science, Monash University, 1974, Bachelor of Chemical Engineering, 
RMIT, 1985 
Connected: Water Research Association – Scientific Advisory Committee. Australian Water 
Recycling centre of Excellence – Industry Representative, National Protocol Development 
Committee (Recycled Water Treatment Processes). Author ‘Water Treatment Plant Design” 
(2012) AWWA/ASCE- Ch. 9; High rate granular media filtration 
Years with GHD: 23 | Home Office Location: Melbourne, Australia 
Professional Summary: Mike is a Chemical Engineer of 39 years’ experience in the water 
industry. He is a water treatment and water supply specialist and has extensive experience in 
new water & recycled treatment design, review / upgrade of treatment plants, risk assessment 
and pilot plant studies. He previously was the Global Leader for Water Treatment and 
Desalination Service Line, which means he was the Australian and international technical 
leader for this area for GHD. He was also previously Manager for Water Quality and Asset 

Management for all water treatment facilities operated by Melbourne Water.. 

 

 
Process Design Lead 
City of Anaheim | USA | 2015 
Lead for pilot plant work and full scale testing of 11no 
different coagulant options (e.g. PAC, polymers, ferric 
salts) and revision of existing treatment process to uprate 
this 56ML/d plant to 76ML/d. the existing process train is 
coagulation/lamella plate clarification/ozonation/deep bed 
gravity filters. Testing for filtration speeds up to 20m/hr 
with alternative coagulant was successful (2015) 
Process Design Lead  
North Pine WTP SEQWater | Qld | 2016 
Detailed Process design for addition of a new washwater 
management and sludge dewatering system at 250MLD 
WTP. Included lamella plate thickeners, jet mixed sludge 
tank and 2 no centrifuges for dewatering up to 18 tonnes 
dry sludge per day. Work included revisions to concept 
design, Process Flow Diagram, P&IDs design criteria 
table and equipment data sheets and review of suppliers 
submissions (2016). 
Process Design lead  
Charters Towers Regional Council | Qld | 2016 
Upgrade options for existing clarifier/filtration plant 
(18MLD) to achieve >22MLD capacity, including hydraulic, 
process and general arrangement options and cost 
estimation. (2016). 
Process design Jar Testing 
Hamilton City Council | NZ | 2016 
Comprehensive week long jar testing to assess future 
coagulation/flocculation/settling treatment chemical 
options for a 40MLD augmentation of the existing 
110MLD Waiora clarifier/filtration WTP. (2016). 

Process Design Lead  
Coliban Water | Vic | 2016 
Comprehensive week long jar testing to assess future 
coagulation/flocculation/settling treatment chemical 
options for a 40MLD augmentation of the existing 
110MLD Waiora clarifier/filtration WTP. (2016). 
Process Design Lead  
Coliban Water | Vic | 2015 
Review of 14No exiting water treatment plants operated 
by CW for a future water treatment strategy assessing 
what upgrade works are needed for the next 25 years 
including replacement with pipelines. WTP processes 
reviewed include DAFF, Clarification/filtration, 
Ozone/GAC and MIEX for plant capacities ranging from 
0.5ML/d to 35ML/d (2015). 
Design Lead  
Automation of East bank and West Bank WTPs 
SEQWater | Qld | 2015 
Risk assessment and gap analysis for the 650MLD 
clarification/filtration plant and the 250MLD 
clarification/DAF/filtration plant that together supply the 
bulk of treated water to Brisbane. Automation works and 
implementation strategy/priorities were developed based 
on shifting from 24hr per day site attendance down to 8 to 
12 hour per day site attendance (2015). 
Design Lead 
SEQWater | Qld | 2014 
Concept design for Upgrade/automation works for 
conversion of existing Conventional East Bank WTP 
(680MLD) and sedimentation/DAFF West Bank WTP 
(250MLD) from 24hr (3 shift) attendance to 1 shift 
attendance including process audit, risk assessment and 
improvement works program (2014). 

3.b.a

Packet Pg. 67



 

Michael Chapman 

Page 2 

Design Lead 
Townsville RC | Qld | 2014 
Completion of quantitative Cryptosporidium risk modelling 
for Ross River dam and then assessment of log removal 
capability of the associated Douglas WTP (232MLD) 
followed by concept design of 100MLD capacity new 
lamella plate clarifier plus 232MLD UV disinfection 
treatment barriers to achieve required log removal 
requirements (2014). 
WTP Design Lead 
Dadu WTP | Pakistan | 2013-2014 
Design Lead for process, hydraulic, control philosophy 
and layout concept for a turbidity, hardness removal then 
brackish water desalination WTP (98MLD) for Pakistan 
Water & Power Development Authority. The treatment 
process included React water clarifiers, Fluidized Bed 
Pellet Reactors (hardness removal), Gravity Filtration then 
Reverse Osmosis and associated chemical systems. The 
project is currently being tendered for a Design & 
Construct Contract (2013/14). 
Jar Testing and Process Designer 
Western Water | VIC | 2013-2014 
Full scale and jar test work evaluation and then process 
design including P&IDs, control philosophy and equipment 
data sheets for D&C contract for Powdered Activated 
Carbon, prelime and fluoride dosing upgrade for 
Rosslynne WTP( 35MLD DAFF process) for manganese 
oxidation, THM control and fluoridation (2012) and follow 
up advice during commissioning (2013/14). 
Process Design Lead 
Cairns Regional Council | QLD | 2013-2014 
40MLD Mulgrave Aquifer WTP Process Design Lead for 
aeration, manganese/iron oxidation and DAFF or MF 
treatment including treatment process definition and 
siting/hydraulic assessment leading to future Early 
Contractor Involvement and development in a detailed 
D&C contract (2010) 
Drinking Water stabilization strategy for Cairns Region at 
13No water supply source points to minimize high/low pH 
and corrosion risks (2010). 
Process Design Lead 
SEQ Water | QLD | 2009-2010 
Joint Pilot plant program development with Hunter Water, 
then ongoing adjustment of pilot plant program and then 
review of results for Process Design Lead for Concept 
and detail design for 180MLD Wyaralong WTP consisting 
of softening using Reactivators, dual media filtration, 
Ozone/BAC, UV and chlorination then chloramination for 
Brisbane water supply (2009/2010). 
Project Manager & Process Designer 
Townsville City Council | QLD | 2002-2009 
Townsville Water Quality Improvement Project (2002/09) 
Project Manager for concept design for Townsville City 

Council and then later completing successful GHD detail 
work in BOOT project (with Trility and Brookfield-
Multiplex). Work included water quality risks, water quality 
standards, pilot plant study for direct filtration treatment 
process, all aspects of concept and then detail design 
(process, hydraulics, layout and controls) for now 
operational new 40 ML/d WTP (Ultrafiltration/ chlorination 
process upgradeable to 60ML/d) and upgrade work for the 
existing 232ML/d conventional and direct filtration 
processes at Douglas WTP. 
Process Designer 
Coffs Harbour Water | NSW | 2007-2009 
Water Quality risk assessment, treatment plant process 
design and detailed hydraulic, layout, equipment sizing 
and commissioning work for the Coffs Harbour WTP 
(56ML/d DAFF/UV). The filters are designed for future 
GAC retrofit and plant is designed for, and has operated 
in, both Direct Filtration and DAFF mode. Process 
includes manganese removal by pot permanganate 
oxidation (2007/09). 
 

3.b.a

Packet Pg. 68



Ulysses Fandino, PE 
Plant Piping 

Page 1 

Qualified: MS in Civil Engineering, California State University, Long Beach; BS in Civil 
Engineering. California State Polytechnic University, Pomona;  
Connected: Professional Civil Engineer State of California CA/C64558 
PE Civil CA (Issued: January 23, 2003; Expiration Date: June 30, 2021) 
Years with GHD: 4 | Home Office Location: Irvine 
Professional Summary: Ulysses Fandino is a civil engineer more than 20 years of total 
experience as project manager and project engineer in planning, design, and construction of 
sanitary sewer and water pipeline projects. His expertise also includes master planning and 
condition assessment for gravity sewers and storm drains, design of potable water pipelines, 
trenchless design of sanitary sewers via bore-and-jack and pilot-tube microtunneling, sanitary 
sewer rehabilitation, potholing utilities, and permitting. 
 

 
Project Manager 
Otay 1st & 2nd Pipelines West of Highland 
Avenue | City of San Diego Public Works 
Department | San Diego, CA | 2015-Current  
This water transmission pipeline replacement project for 
the City of San Diego replaces 5 miles of 16-inch through 
42-inch water transmission pipelines and approximately 
2.3 miles of 8-inch through 12”-inch water distribution 
mains. The project includes a new PRV station and a new 
control valve station at the University Heights Reservoir. 
The project also includes Caltrans permitting for three (3) 
trenchless 60-inch tunnel crossings of the I-805 freeway. 
The project will overlay streets with new AC pavement, 
replace approximately 140 new ADA curb ramps and 
upgrade accessible parking along several neighborhood 
streets. The construction is scheduled to begin in 2018. 
Project Manager 
30th Street Pipeline | San Diego, CA | 2015-
2017 
This project includes the replacement over 5.8 miles of 
24-inch through 42-inch transmission mains and 8-inch 
through 16-inch distribution mains. Tasks for the project 
include development of technical pipe specifications and 
pipe design calculations. 
Project Manager 
Master Plan of Sanitary Sewers for the West 
Anaheim Area 2015 | City of Anaheim Public 
Works Department | Anaheim, CA | 2015-
Current 
Prepare the master plan update for the West Anaheim 
Area sewer systems. The project involves wet weather 
flow monitoring, using H2O Map hydraulic modeling and 
ArcGIS software to identify sewer lines requiring 
rehabilitation and/or replacement, preparing cost 
estimates for sewer lines needing improvements for the 
existing and build-out land use conditions, and 
determining the financial plan for obtaining the funding 